
STATUS: INACTIVE/ACTIVE/URBANIZED

ACTIVE

Test Grade Material Result              Date NOTES

A

B 6AA 27 01/10/2024 

C

D

E

F

0.010 6AA tested, expires 12/1/2024

100

2.67

A.W.I.                      
(MTM 112)

245 3/18/2014 Results valid until updated testing is finalized

LAST PRODUCER ON RECORD

Gerken Materials Inc

FREEZE-THAW 
TESTING

Expansion

12/3/2019Crush

(MTM 113, 114, 115)

Carbonate Quarry 1977

AGGREGATE QUALITY TESTING RESULTS

SG (OD)

Deleterious as tested (soft 0.3% ) 

LA Abrasion results expire 5 years from reported 
date for this source

The 6 series for FT is the standard and covers 
ALL gradations, while the 17 series result is valid 

for 17 series gradations only

Aggregate Source Inventory Database                                 

PIT NAME 

West Millgrove 93-0035CA 
DEPOSIT TYPE ADDED TO DATABASE

L.A. ABRASION
(MTM 102)

6126 Main Street, West Milgrove, OH 43467

Wear Track Value

ADDRESS



NOTE: If you have updates for this pit (ex. Status, producer, or 

an increase in area for legal description) please contact 

Aggregate Quality Control

  Revised: Wednesday, January 10, 2024 

93-035 Historical 


